Agenda Report 228 g aren Eigson

p/’ Viera, FL 32940
revard
g Public Hearing

D.4. 9/21/2021

Subject:
Discussion and Adoption of the County’s Final Budget Resolution for FY 2021-2022

Dept/Office:
Budget Office

Requested Action:
It is recommended that the Board of County Commissioners discuss and adopt the attached resolution
establishing the final budget for FY 2021-2022 and authorize the Chair to sign the Resolution.

Summary Explanation and Background:

Budget Office personnel will read into the record the County’s FY 2021-2022 Budget Resolution. This
resolution provides the documentation that permits the Budget Office to enter the final budget into the
general records of the County.

Financial Impact:
[...]
Thru: Frank Abbate, County Manager L/({r/ T~
J, J
Thru: John Denninghoff, Assistant Count Manager %

From: Edward Fontanin, Utility Services Director <7 ’é

Subject: South Central WRF New/Reuse Reject Water Storage Pond, Treatment System,
Pumping Stations Permitting, and Bidding Services
Task Order No. 10 — CPH, Inc.
Signature Execution of Task Order

This engineering task order is for the South Central WRF New/Reuse Reject Water Storage Pond,
Treatment System, Pumping Stations Permitting, and Bidding Services in the amount of $398,890 to
CPH, Inc. We are requesting your signature to execute the attached task order as a Board approved
project. This project consists of the consultant to provide engineering services for the design, permitting,
bidding, and pre-construction services associated with the proposed third reuse/reject water storage
pond, treatment system, and pond water and treated water pumping station improvements at South

Central Regional WRF.

This Utility Services project was approved by the Board of County Commissioners in special session on
September 21,2021 in adopted Resolution 21-122 establishing the final budget for FY 2021-22.

If you have any questions, please contact Edward Fontanin at (321) 633-2091 or via e-mail.

Attachments:
o Board memo for FY 2021-22 Utility Services Budget
» CIP Sheet

e Task Order Contract
RECEIVED

APR 2 9 2027

County Manager's
Office

EF/jct

Phane (321) 633-2091 e Fax(321) 633-2095
Website: BrevardCounty.us/utilityservices



ssL'zeo'zt $ 0 - $ - $ - $ ooo'oeeIT § - $ 098’8 $ s68'6S $ asuadxy [pjo]

3 s - $ - s - $ - s - s - s - $ Ssuadx3 layI0
SSL°LESOT  $ = s - s - S DOO'0BEDT $ - $ 098'L8 S S68'65 S asuadx3 uoponssuo)
00000ST  $ - $ = s - $ 00000sT 0§ - s - s - $ asuadig uSisaq/3uluue|d

. $§ = $ @ s - s - s - s - s - S 3suadx3 pueq
sss'igo'ct § 0 - $ - $ - $ 098'ZSK'E  $ 000'00Z'L $ O000'SZE'T $ G68'6S S anuanay |p1o}

- S - S - $ - S - S - S - S - S aNUIAIY SUBODT

- $ = $ = $ = $ - $ - $ = $ = $ 3nuanay weso
ooo’00z’L  $ - $ - $ - s - $ 000007°L $ - $§ - $ papunjun

- s - S - s - $ - 5 - S - $ - S aNu3ATY $934/UUIad
ssL'Legy  § 0 - s - $ - $ oog'esye  § - $ 000°GZET $ S68'6S $ BNUIATY SADWAIBS Jof sadsey)

| enusAsy  =amingd B 9202 vzoz €202 [4{114 1oz SJeap Aso3azes asuadyg 40 INUSASY
|eloL JE3A [BISI]  JB3) [BISI Jeadj [BdSl] JE3A |BJSI]  Je3A [BISl  Jeaj [BIsld  [Bdsid Joud IV

"B2Je SIIAIDS SIY] UIYIIM SIDWOISNI 9SNSJ Y] 0} 9IIAIDS JO |9A3] 3] aseaudul ||1m spafoid asay)
Suiuopad "WalsAs J91em paLUIRPal [RIIUSD YINOS Y3 JO uoijesado pue Aol ‘921A495 JO [9A) 3yl aaoadw 03 s1afoud [BIaASS SBAJOAU] 133foad sIyf

Peduw) 331/U3G pue sauols3IN ‘uondudsaq 1aloid

¥ :(s)plasia
6010YS9 :weiBoud papung

€20¢ ‘0€ 4aqundas ysnoayl STOZ ‘T 499010

GSLLE0'TTS s|e10] 13f0ud

SINIWIAOUdINI NOILYZIWILAO INFLSAS 3SNIFY TVYLINID HLNOS :IWVN 1D3f0¥d

YILVMILSVM ANV JALYM ALNNOD :3INVN INVUD0Ud

1NINLEVd3IA STIIAHIS ALNLLN




BREVAR

BOARD OF COUNTY COMMISSIONERS
FLORIDA’S SPACE COAST

— e

Kimberly Powell, Ciark tn tha Board, 400 South Street « P.0. Ban 998, Thusville, Florida 327310999 Telaphone: {321} R37-2001
Fax: (321) 264-6972
Kimberty, Powall @ brevardclerk us

September 22, 2021

MEMORANDUM
TO:  Jill Hayes, Budget Office Director

RE: ltem D.4., Discussion and Adoption of the County's Final Budget Resolution for Fiscal
Year 2021-2022

The Board of County Commissiaoners, in special session on September 21, 2021, executed and
adopted Resolution No. 21-122, establishing the final budget for Fiscal Year 2021-2022.
Enclosed is a certified copy of the Resolution.

Your continued cooperation is greatly appreciated
Sincerely yours,

BOARD OF COUNTY COMMISSIONERS
RACHEL M. SADOFF, CLERK

rkt(o/*kéé @'

Ism
Encl. (1)
ce! Finance

PRINTED ON RECYCLED PAFPER



RESOLUTION NO. 21- 122
A RESOLUTION TO ADOPT A FINAL BUDGET PURSUANT
TO CHAPTER 200, FLORIDA STATUTES, AUTH@RIZING
THE BOARD OF COUNTY COMMISSIONERS TO ADOPT
THE FINAL OPERATING AND CAPITAL BUDGET FOR

FISCAL YEAR 2021-2022 AND PROVIDING FOR AN
EFFECTIVE DATE.

WHEREAS, Section 200.065, Florida Statutes, as amended, requires that the Board of
County Commissioners of Brevard County, Florida, adopt a rcsolution establishing a budget for
the ensuing fiscal year; and

WHEREAS, the Board of County Commissioners of Brevard County, Florida, advertised
its intent to adopt an annual budget;

NOW, THEREFORE, BE IT RESOLVED BY THE BOARD OF COUNTY
COMMISSIONERS OF BREVARD COUNTY, FLORIDA, that:

1. This Resolution is hereby adopted under the provisions of Section 200.065, Florida
Statutes, as amended.

A The Board of County Commissioners, Brevard County, Florida, as taxing and
governing authority, does hereby adopt an operating and capital budget for the fiscal year
beginning October 1, 2021 and ending September 30, 2022 in the amount of $1,651,123,043.

3. A certified copy of this Resolution shall be filed with the Property Appraiser and
the Tax Collector of Brevard County, Florida, and the Department of Revenue of the State of

Florida.



4. This Resolution shall take effect immediately upon its adoption.
DONE, ORDERED AND ADOPTED, THIS 21st DAY OF SEPTEMBER, A.D,, 2021,
ATTEST: : BOARD OF COUNTY COMMISSIONERS OF

BREVARD COUNTY, FLORIDA

VoW 'O

Rita Pritchett, Chair N\

As approved by the Board on September 21, 2021.



TASK ORDER No. 10
CPH, INC.

SOUTH CENTRAL REGIONAL WRF
NEW REUSE/REJECT WATER STORAGE POND, TREATMENT
SYSTEM, PUMPING STATIONS PERMITTING, AND BIDDING SERVICES

THIS TASK ORDER is made and entered into by and between the Board of County Commissioners
of Brevard County, Florida, hereinafter referred to as "County" and, CPH, Inc., hereinafter referred
to as "Consultant”, consistent with the terms of the Master Agreement between the County and
Consultant;

WHEREAS, the Master Agreement between the County and Consultant provides that requirements
for professional services are to be set forth in tasks orders;

IT 1S AGREED as follows:

SECTION A - SOUTH CENTRAL REGIONAL WRF (SCRWRF)

Brevard County owns and operates the South Central Regional Water Reclamation Facility
(SCRWRF) which is classified as an Advanced Wastewater Treatment plus Filtration Facility
(Category |, Class A) utilizing two (2) parallel BNR wastewater treatment systems and meets all
Class | Reliability Criteria. The treatment facility consists of mechanical influent screening, grit
removal, four (4) BNR treatment trains (primary anoxic, aerobic, deoxygenation, secondary anoxic
and reaeration basins) with chemical feed facilities, secondary clarification, tertiary filtration,
high-leve! disinfection, pumping systems, reclaimed water storage, reuse/reject water storage
ponds and a wetlands treatment system.

A high-quality reclaimed water is produced at the facility that is low in TN and TP. The current
permitted treatment capacity of the facility is 12.00 MGD AADF and the South Central Regional
WREF is operating under FDEP Operations Permit No. FL0102679.

Reuse/effluent disposal is achieved by a combination of the following FDEP permitted application
systems:

®  An existing 8.20 MGD AADF slow-rate public access system consisting of on-site irrigation
at the SCRWRF and within the FDEP approved Reuse System Service Area.

B An existing 2.50 MGD AADF slow-rate restricted public access system consisting of the
200"-acre Ritch Grissom Memorial Wetlands with four wetland cells and an interior lake.

®m  An existing 0.99 MGD AADF discharge to 4-Mile Canal, Class lil Fresh Waters, thence to
the St. Johns River.



If the reclaimed water ground storage tanks are full, or the effluent does not meet the Public
Access Criteria, it can be directed to the two existing reuse/reject water storage ponds (50 MG
each) located adjacent (north) to the South Central Regional WRF. Currently, the water in the
storage ponds can be conveyed to either the Ritch Grissom Memorial Wetlands or the SCRWRF
for retreatment.

SECTION B - BACKGROUND AND INTENT

Due to the requirements to eliminate non-beneficial surface water discharges to the Indian River
Lagoon, the need to provide additional reclaimed water to the reuse system and eliminate the need
to provide full treatment of the water in the reuse/reject water storage ponds through the SCRWRF,
the County desires to provide the following improvements at the SCRWRF:

®  Addition of a third reuse/reject water storage pond (immediately north of the two existing
storage ponds).

m | ocation and purpose of some of the water transmission lines between the reuse/reject
water storage ponds and the Ritch Grissom Memorial Wetlands.

m  Regrading of the existing two 50 MG reuse/reject water storage ponds to make them more
usable for storage, withdrawal, and treatment.

m |nstallation of an intake and fine screening system for conveyance and treatment of the
reuse/reject water storage pond water.

m |nstallation of a new pond water pump station and force main to convey the pond water to
a skid-mounted, ballasted coagulation/flocculation/sedimentation system.

m |nstallation of a skid-mounted, ballasted coagulation/flocculation/sedimentation system, to
treat the filtered water from the reuse/reject water storage ponds.

m [nstallation of a skid-mounted disc filtration system to remove any remaining fine
suspended solids in the treated storage pond water to meet the public access reuse
requirements (62-610, FAC).

® |nstallation of a sodium hypochlorite (NaOCI) disinfection system to meet the high-level
disinfection requirements for public access reuse (62-610, FAC).

m |nstallation of a treated water pump station and force main to convey the treated and
disinfected water back to the SCRWRF reclaimed water ground storage tanks.

The ballasted coagulation/flocculation/clarification, filtration, disinfection system and pumping
stations shall be designed such that they can be expanded, in a future improvements project, to
potentially treat water from the St. Johns River to provide reclaimed water augmentation during the
dry periods of the year when the customer demand for reclaimed water is greater than the
reclaimed water supply generated at the South Central Regional WRF.



SECTION C - PROJECT REPRESENTATIVES

Brevard County Utility Services Consultant (CPH, Inc.)

Benjamin M. Fries
(407) 620-4398
bfries1@brighthouse.com

bfries@cphcorp.com

Subconsultants (to CPH, Inc.)

Lucas Siegfried
(321) 633-2089
Lucas.Siegfried@brevardfl.gov

Bailey Engineering Consultants
Steve Bailey, P.E.
shailey@baileyengineering.com

Bechtol Engineering and Testing, Inc.
Love Patel, P.E.

Ipatel@bechtol.com

SECTION D - SCOPE OF WORK

The Consultant shall provide the following professional engineering services for the design,
permitting, bidding, and pre-construction services associated with the proposed third reuse/reject
water storage pond, treatment system (screening, ballasted coagulation/flocculation/sedimentation,
tertiary filtration and high-level disinfection), and pond water and treated water pumping station
improvements at the South Central Regional WRF.

The improvements project will be subdivided into various tasks to be completed by the Consultant,
as identified below.

A. Task No.1 - Conduct a 3D Topographic Survey

1. The Consultant shall perform 3D Laser Surveying of the following:

a. The County-owned area to the north of the South Central Regional WRF where the
proposed improvements are to be designed and constructed.

b. Along the proposed forcemain route to the SCRWRF reclaimed water ground
storage tanks.

c. The area of the proposed future reclaimed water ground storage tank.

2. The Topographic Survey shall be performed in accordance with Rule Chapter 5J-17 of
the Florida Administrative Code in compliance with the Standards of Practice of
Surveying and Mapping of the State of Florida and shall establish grade contours in the
areas described above.

3. The survey shali be based on Brevard County vertical control referenced to NAVD88
and contral points set (horizontal and vertical).



4. Ground Penetrating Radar (GPR) analysis will be conducted to identify the location and

purpose of some of the water transmission lines between the reuse/reject water storage
ponds and the Ritch Grissom Memorial Wetlands, as previously identified by County
Staff to the Consultant.

5. Task Deliverables

a. The licensed surveyor (CPH, Inc.) shall generate a signed and sealed topographic
survey and provide an electronic copy (PDF) and AutoCAD file to the County.

b. An electronic drawing (PDF) and AutoCAD file identifying the location of the County
identified water transmission lines between the reuse/reject water storage ponds
and the Ritch Grissom Memorial Wetlands.

B. Task No. 2 - Geotechnical/Subsurface Investigation of the Proposed Work Site

1.

The Consultant shall coordinate with the geotechnical firm employed by the Consultant
for obtaining soil borings in the areas of project construction. The geotechnical
engineering firm shall review field data and conduct laboratory tests to understand the
engineering properties of various soil strata.

The geotechnical engineering firm shall develop a geotechnical site characterization,
perform the engineering calculations necessary to evaluate the suitability of the sites
for the new reuse/reject water storage pond, the proposed area for a future reclaimed
water ground storage tank, foundation alternatives, and develop appropriate
geotechnical engineering design criteria for earth-related phases of the project.

Task Deliverable: The geotechnical engineering firm shall generate a signed and
sealed geotechnical/subsurface engineering report and provide an electronic copy
(PDF) to the Engineer and County.

C. Task No. 3 - Basis of Design

1.

Task 3A - Conceptual Layout of the Proposed Improvements

a. The Consultant shall conduct a review of existing regulatory conditions and
standards related to reclaimed water, storage pond augmentation, surface water
treatment, and surface water discharge at the South Central Regional WRF, and
monitoring and reporting regulated by the State of Florida and US EPA, including,
but not limited to, the following:

Regulatory Rules Title
62-4, F.A.C. Permits
62-600, F.A.C. Domestic Wastewater Facilities
62-610, FA.C. Reuse of Reclaimed Water and Land Application




Regulatory Rules

62-620, F.AC.

Wastewater Facility Permitting

Ten State Standards for Wastewatsr Facilities

EPA Class | Reliability Criteria

b. The Consultant shali review the existing facility infrastructure, appurtenances, and
ancillaries at the South Central Regional WRF and integration of the proposed
improvements into said infrastructure.

¢. The Consultant shall review the geotechnical/subsurface investigation with respect
to findings of the subsurface exploration and the geotechnical recommendations
concerning earthwork, the design and construction of the proposed infrastructure,
potential settlement issues and soils recommendations.

d. The Consultant shall generate a conceptual layout and master plan for the
proposed third reuse/reject water storage pond, treatment and pumping system
improvements, associated infrastructure, and integration of the proposed
improvements into the existing South Central Regional WRF.

e. Task Deliverable: An electronic version (PDF) of the conceptual layout of the
proposed pond and treatment system improvements for review and comment by
County Staff.

1) All County comments will be addressed and incorporated into the preliminary
engineering design of the proposed improvements.

2. Task 3B - Preliminary Engineering Design of the Proposed Improvements

a. The Consultant shall provide preliminary engineering design services for the
proposed reuse/reject water storage pond, treatment system, pumping systems and
associated infrastructure improvements at the South Central Regional WRF
consisting of the following infrastructure:

1) Athird reuse/reject water storage pond (adjacent to the two existing ponds).

2) Regrading of the interior of the two (2) existing reuse/reject water storage ponds